

E-Certificate

AGA-2402-02458



Image is Approximate

Date	: 15-Feb-24
Description	: 1 loose stone
Identification	: Natural Ruby
Weight	: 6.85 cts
Dimension	: 12.26x10.20x5.33 mm
Shape/Cut	: Cushion/Mixed Cut
Clarity	: Translucent
Color	: Pinkish Red
Comment	: No Indication of Heat
Origin	: Burma (Myanmar)



Disclaimer:

This is a digital representation of the original AGA Lab Report as a proof of its authenticity. Terms and Conditions apply.



Direct Verification:

Scan this QR Code with your mobile device to verify the report data on www.agallabs.com



Contact Us:

Scan this QR Code with your mobile device to know more about AGA Lab.

Results on this report refer only to the article described and were obtained using the techniques and equipments by AGA Lab at the time. It is based on subjective opinion by which neither AGA Lab nor any of its employees may at anytime made responsible for discrepancies. Read important Terms & Limitations at www.agallabs.com